
 

 

 

 

 

 

 

 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 

 
Maria Eloisa Albacete Garcia 

 

 
 

ADVERTIMENT. L'accés als continguts d'aquesta tesi doctoral i la seva utilització ha de respectar els drets 

de la persona autora. Pot ser utilitzada per a consulta o estudi personal, així com en activitats o materials 
d'investigació i docència en els termes establerts a l'art. 32 del Text Refós de la Llei de Propietat Intel·lectual 
(RDL 1/1996). Per altres utilitzacions es requereix l'autorització prèvia i expressa de la persona autora. En 
qualsevol cas, en la utilització dels seus continguts caldrà indicar de forma clara el nom i cognoms de la 
persona autora i el títol de la tesi doctoral. No s'autoritza la seva reproducció o altres formes d'explotació 
[...]
3.3.3.10. Membrane 10: PV500 ........................................................................................... 149 

3.3.3.11. Membrane 11: PES MF ........................................................................................ 153 

3.3.3.12. Membrane 12: 1.0 on PE ...................................................................................... 155 

3.3.3.13. Comparison between membranes ...................................................................... 158 

3.4. Conclusions ................................................................................................................... 162 

PHASE 4. NEW TECHNOLOGIES: HYDROLYSIS AND STRIPPING ........................ 164 

4.1. Introduction .................................................................................................................... 164 

4.2. Thermal hydrolysis and biogas production .......................................................... 165 

4.2.1. Laboratory scale tests ............................................................................................. 167 

4.2.1.1. Thermal hydrolysis at 55 ºC ................................................................................... 168 

4.2.1.2. Thermal hydrolysis at 65 ºC ................................................................................... 170 

4.2.1.3. Thermal hydrolysis at 75 ºC ................................................................................... 173 

4.2.1.4. Thermal hydrolysis at 55, 65 and 75 ºC comparative ......................................... 175 

4.3. Stripping ......................................................................................................................... 176 

4.3.1. Laboratory and pilot plant scale tests ................................................................. 178 

4.4. Conclusions ................................................................................................................... 179 

GENERAL CONCLUSIONS ................................................................................................. 181 

REFERENCES ....................................................................................................................... 186 

 

 

 

 

 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



Nomenclature 

 

ACA    Agència Catalana de l’Aigua 

AMB    Àrea Metropolitana de Barcelona 

ARC    Agència de Residus de Catalunya 

BGS    Bacteria Growth Speed 

BOD   Biological Oxygen Demand 

BW   Black Water 

C   Collector 

Cammonium  Ammonium load 

CCOD   COD load 

Cm    Mass load 

COD   Chemical Oxygen Demand 

CP   Connection Points 

CRT    Cellular Residence Time 

Cv   Volumetric load 

CW   Clean Water 

DM    Dry Matter 

DO   Dissolved Oxygen 

GD    Denitrification grade 

GW   Grey Water 

HRT    Hydraulic Residence Time 

IDS    Inerts Dissolved Solids 

IE   Input Effluents 

IF   Inflow 

IREC    Catalonia Institute for Energy Research 

ISS   Inerts Suspended Solids 

IWW    Industrial Wastewater  

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 

MBR    Membrane BioReactor 

MW   Municipal Water 

N2   Nitrogen gas 

Norg    Organic Nitrogen 

Ntotal    Total Nitrogen 

N-NH4   Ammonium 

N-NO2   Nitrite 

N-NO3   Nitrate 

OE   Output Effluents 

OF   Outflow 

PNT    Santandardised Work Procedures 

PW   Process Water 

RD    Royal Decree 

Rel.F/M   Food/microorganism relation 

SF    Solubilisation Factor 

SVI    Sludge Volume Index 

TDS    Total Dissolved Solids 

TIS    Total Inerts Solids 

TKN    Total Kjeldahl Nitrogen 

TL    Tanks Level 

TOC   Total Organic Carbon 

TS    Total Solids 

TSS    Total Suspended Solids 

TVS    Total Volatile Solids 

USW    Urban Solids Waste 

UWWTS   Urban Wastewater Treatment Station 

VDS    Volatile Dissolved Solids 

VS    Volatile Solids  

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 

VSS   Volatile Suspended Solids 

WDF    Waste Derived Fuel 

WM    Water Meter 

WWTP   Wastewater Treatment Plant 

ηCOD   COD performance 

ηN   N performance 

 

 

 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



SUMMARY 

 

Ecoparc 2 is an Urban Solid Waste (USW) treatment plant managed by UTE Ebesa 

which belongs to the Barcelona Metropolitan Area (AMB) and is located in Montcada i 

Reixac. 

In its facilities the following RSU fractions are treated: packaging (yellow container), 

kitchen waste (brown container) and non-recyclable mixed waste (grey container), with 

the objective of transforming waste into compost, biogas and recovering materials that 

have the potential to be recycled. 

The plant occupies an area of 11.7 ha and has a nominal capacity of 27,500 tons/year 

of packaging, 120,000 tons/year of kitchen waste and 160,000 tons/year of non 

recyclable mixed waste. 

Ecoparc 2 has been in operation since 2004 and is constantly improving, innovating 

and optimising its processes. 

As a result of the solid waste treatment, a large amount of process wastewater is 

generated which also requires treatment before being discharged. Ecoparc 2 has an 

MBR (Membrane Bio Reactor) wastewater treatment plant, which was initially designed 

to treat much lower concentrations of COD and ammonia than those that it is currently 

treating. Although the wastewater treatment plant has been expanded, its performance 

needs to be reviewed to ensure an optimal operation. 

Anaerobic digestion contributes 75% to the total wastewater produced, and has a high 

COD and N-NH3 concentration (40.000 mg/l COD and 4.500 mg/l N-NH4).  

 

This thesis arises from the need for an optimisation of the wastewater at Ecoparc 2 

with regards to the quantity and quality of the discharge. To achieve these objectives, 

the study has been divided into 5 phases: 

 

Phase 1. Characterisation of the wastewater 

It is necessary to know in detail the characteristics and production of all the different 

wastewaters being produced. 

There are 4 types of wastewater at Ecoparc 2: 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 

a) Black water (or sanitary waters) (BW): those that come from the toilets 

(bathrooms, showers…). 

b) Clean water (CW): rainwater that has been captured on the roofs and has not 

been in contact with the waste. These effluents are directed to the clean water 

tank and is used in the process, thus reducing the Municipal Water (MW) 

consumption. 

c) Grey water (GW): rainwater that has been in contact with the waste and must 

be analysed before being discharged. These effluents are directed to the 

retention tank for analysis. 

d) Process water (PW): waters produced in waste treatment processes such as 

composting PW or sludge from anaerobic digestion. 

During  this phase all possible effluents have been determined and codified at Ecoparc 

2. In addition, all the tunnels through which the wastewater follows have been reviewed 

taking into account the type of wastewater that flows through them and their exact 

location. Water meters have also been installed in order to calculate the flow rates of all 

possible effluents. From this information, it has been observed that the areas that have 

a greater MW consumption are those from the wastewater treatment plant (WWTP), air 

treatment and anaerobic digestion. 

35% of the MW consumed in the treatment plant is due to the refrigeration towers and 

the vacuum pump. At present, it has been possible to shut down one of the 

refrigeration towers and the vacuum pump thus reducing the MW consumption. The 

water discharged from the towers contains practically negligible COD and ammonium 

values, so that these effluents are collected in a deposit and after an analysis, are sent 

to the clean water tank to be able to reuse the water, thus avoiding higher MW 

consumption. 

The grey water production is approximately 100 m3/day, of which 26% comes from the 

air treatment area and accounts for an ammoniac load of 55% of the total grey water, 

and has the highest COD and ammonium concentration. In order to avoid mixing this 

effluent with the rest, a pipeline has been installed that channels this effluent directly to 

the anaerobic digestion area. Here it is reused for cleaning the centrifuge and 

preparation of the flocculant, thus reducing the MW consumption. It ends its journey in 

the PW tank to be treated in the treatment plant and, since it is not mixed with the rest 

of the grey water, improves the final discharge quality. 

A homogenisation tank has also been implemented to avoid peaks in the discharge 

that collects the grey water from the retention tank and the permeate from the WWTP. 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 

This tank help to maintain more homogeneous properties and a more stable and 

constant discharge flow. 

 

Phase 2. Optimisation of the wastewater treatment plant 

Several control parameters and analyses have been established in intermediate 

reactors in order to monitor the state of the WWTP. This allows the operators to 

observe variations in the process that can destabilise it, and help to minimise the 

response time needed to be able to restore normality. 

Several flocculants have been tested to determine the one that obtains the best 

performance in the centrifuge, that is, obtaining lower solids concentrations in the liquid 

phase. 

Equations have been made available for the operators that calculate the required 

dosage of phosphoric acid, sodium hydroxide and methanol and purge requirements. 

In this way reagent excesses or shortages are avoided by maintaining at good 

operation of the WWTP and by controlling the solids content inside the reactors, 

avoiding a high viscosity. 

Finally, higher methanol dosing, aeration and pause periods have been established in 

the combined reactor, which is thought to favour the oxia and anoxia conditions for the 

nitrification and denitrification reactions, respectively. 

 

Phase 3. PW solids separation  

A high solids content inside the reactor produces an increase in the sludge viscosity 

hindering the necessary solubility and diffusion of the nutrients and dissolved oxygen 

required for the microbial degradation. In order to be able to reduce the PW solids 

quantity, its separation has been studied by using process equipment available in the 

company (centrifugation) and other equipment available commercially (membranes). 

In the tests performed with the centrifuge it has been observed that a double cycle of 

the PW favours the PW quality, being able to obtain at present concentrations of less 

than 3% TS compared to the previous ones of less than 5% TS. 

In the tests performed with commercial membranes, very good results have been 

obtained. The membranes in the microfiltration range are sufficient for the total solids 

removal, but the membranes in the ultrafiltration range obtains better results in relation 

to the fouling and recovery of the membrane permeability. There is a drawback in that 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 

the effluent must be pretreated by screening at 100 microns to remove the coarser 

solids and diluted to 50% to decrease the viscosity. However, this dilution can be done 

by recycling part of the produced permeate.. 

 

Phase 4. New technologies: thermal hydrolysis and stripping 

In order to increase the COD biodegradability and reduce the ammonium load, the 

possibility of incorporating a pretreatment treatment consisting of thermal hydrolysis 

and stripping has been studied. 

In the thermal hydrolysis it was observed that COD biodegradability increases at higher 

temperatures and longer exposure time, obtaining a 24% increase in the COD solubility 

at a temperature of 75 ° C during a period of 120 minutes. 

This study has focused on the PW solids separation since a LIFE project has been 

approved at the Ecoparc 2 where the stripping technology will be studied in more 

depth. According to the first stripping tests carried out, a 50 % ammonium reduction 

could be achieved. 

 

Phase 5. New biological processes 

Although the LIFE project will focus on new biological processes, the possibilities for 

improvement through Anamox biological processes have been reviewed in this phase. 

An approximation of the improvements in the ammonia elimination can be calculated 

for Anamox processes, where 62.5% of the energy savings are found to be obtained 

due to a reduced need for dissolved oxygen and a lower cost since it does not need the 

contribution of carbon sources as methanol or acetic acid. However, a way to eliminate 

COD would have to be found, since this process does not eliminate such loads. 

 

As a result of this study, the MW consumption has been reduced by 46.3 % in relation 

to 2009 and by 33.8 % in relation to the year 2013 when this study was started. The 

discharge amount has decreased by 41.2 % compared to the year 2014, which means 

more than 40,000 m3 less discharge today. And, finally, the permeate obtained in the 

WWTP contains 39.3% less COD and 62.2% less ammonium in relation to 2008 and 

38.0% less COD and 10.9% less ammonium compared to the year 2013. 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Introduction 

1 

 

INTRODUCTION 

 

Sustainable development is defined as that “which meets the needs of the present 

without compromising the ability of future generations to meet their own needs” 

(source: Brundtland report (1987)).  

Industry and agriculture have always been blamed for the degradation of the 

environment. Although it is true that they are responsible for causing severe negative 

impacts, they are not the only activities that cause it. In addition, technology has 

advanced to the point that many possible environmental impacts can potentially be 

treated, thus facilitating sustainable development.  

Sustainable development does not focus on the environment, but is a relationship 

between Social, Economic and Ecological ambits (figure 1). 

 

Figure 1: Sustainable development (image author: Eloisa Albacete Garcia) 

 

According to Conesa (1997, p.31) sustainable development has the following main 

characteristics: 

- Maintains general life quality 

- Allows continued access to natural resources 

- Prevents lasting environmental damage 

 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Introduction 

2 

The materials cycle is basically composed of two parts. The first is the waste 

generation portion (production, use and consumption), while the second is waste 

management (collection, treatment and/or disposal) (figure 2). 

RESOURCES WASTE

pro
ductio

n use and
consumption

colle
ctio

ntreatm
ent

waste generation

waste management

discharg
e

 

Figure 2: Materials cycle (image author: Eloisa Albacete Garcia)  

 

Since resources are limited, it is important to try to close this materials cycle reusing 

treated waste as secondary raw materials, and discharge the minimum possible waste 

to the environment. In figure 3 a hierarchy favouring sustainable development with 

regards to waste is given. 

final 

disposal

energy 

recovery

recycling

reuse

minimisation

prevention

least 

favoured 

option

most 

favoured 

option
  

Figure 3: Waste hierarchy (image author: Eloisa Albacete Garcia) 
[...]
centrifugation stages better results have been obtained, where the most 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 2. Wastewater treatment plant optimisation 

103 

effective flocculant is FLOPAM TH 4650 VHM with a result of 1.43 % TS in the 

liquid phase and a consumption of 14.86 kg/Tn DM. Compared with the Zetag 

8185 flocculant used earlier, better results are obtained but with a higher 

consumption that must be taken into account for its titration. 

We have observed that the feed tanks to the WWTP had runoff water 

infiltrations, so that the flow to be treated in WWTP was larger than necessary. 

At present, work is being carried out in which the tanks have been emptied and 

are being treated to avoid external infiltrations. A rotary screen is also being 

incorporated to retain the solids coming from the Ecoparc 2 PW, except for 

those coming from the anaerobic digestion and composting which are directed 

to PW tank 1. Tank 1 has an agitator than mixes and homogenises all the PW 

to be treated previously to the feed filters of the WWTP. 

On the other hand, control parameters have been incorporated to observe the 

WWTP state together with an Excel record of analytical parameters. Several 

schemes that facilitate a display of the WWTP state by way of both analytical 

values and control parameters that is automatically updated according to the 

consultation day. 

Concerning the chemicals dosing, an equation has been established for each 

product (phosphoric acid, sodium hydroxide and methanol) which directly 

calculates the flow to be dispensed of each product from data in an Excel 

register. An equation has also been established which calculates the amount to 

be purged daily from COD, methanol dosing, ammonium and ISS input values. 

The possibility of continuous purging is currently being studied to maintain the 

process stability and to avoid abrupt changes which might affect the biology. 

Finally, more extended combined tank operation periods have been 

established, so that the nitrification and denitrification operations are improved 

due to better oxia and anoxia conditions in the tank. 

Thanks to all these changes, improvements have been observed in the 

biological purification process, which has made it possible to treat all the PW in 

the WWTP without needing to use the evaporator since 2016. 

The calculation of the daily amount to be purged has allowed the reduction of 

DM inside reactors and to maintain it within required values, avoiding a high 

viscosity that would affect the biological process and the dissolved oxygen 

transfer. The flocculant and double centrifuge cycle optimisation has also 

caused a significant change, and has allowed to reduce PW DM to be treated in 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 2. Wastewater treatment plant optimisation 

104 

values higher than 38 % in 2012 to values lower than 24 % in 2017, leading to a 

39.26 % DM reduction to the WWTP. 

The changes with the centrifuges and flocculant have also led to improvements 

in the organic and ammoniacal loading at the WWTP, giving 59.85 % and 58.27 

% less respectively. This provides the biology to a smoother process, facilitating 

the purification and improving the efficiency. In this way, smaller and more 

stable permeate values have been obtained than prior to this project. 

In the case of the methanol dosage, it has been observed that it is necessary to 

eliminate it in the denitrification tank, but this should be done progressively so 

as not to subject the biology to modifications that can affect the process. In this 

sense, we are still working on this reduction, in order to reach a methanol 

dosage in denitrification equal to 0 and in the combined tank equal to that 

indicated from the relevant equation each day. 

 

 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

105 

 

PHASE 3. PROCESS WASTEWATER SOLIDS SEPARATION 

 

3.1. Introduction 

According to UGR 1995, the O2 transfer is the controlling step in anaerobic 

fermentation processes. Therefore it is necessary to have suitable methods for the 

measurement of transfer parameters, specific interfacial areas and bubble size 

distributions. 

Both the nutrients and dissolved oxygen consumption by process biology is done by 

transferring from one phase to another, giving rise to biological reactions within the cell 

membrane. Figure 3.1 shows the phases that an oxygen molecule follows once it is 

dissolved until it is inside the cell membrane. 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

106 

 

Figure 3.1: Oxygen transfer phases (image author: http://procesosbio.wikispaces.com) 

 

The phases to which each image belongs are: 

(1) Diffusion of gas bubble to the gas–liquid interface. 

(2) Transfer through gas-liquid interface. 

(3) Dissolution of solute through the layer of immobile apparent liquid adjacent to 

the gas bubble. 

(4) Transport of solute through the liquid mass to the apparently immobile liquid 

adjacent to the cellular aggregate. 

(5) Transport of solute through the layer adjacent to the cellular aggregate. 

(6) Diffusion within the cellular flocculus, mycelium or soil particle. 

(7) Transport to the cellular envelope. 

(8) Passage through the cellular envelope. 

(9) Transport of solute to the site of intracellular biochemical reaction. 

 

There are several factors that influence the oxygen and nutrients solubility such as 

temperature, pressure and presence of solutes. Biological reactions occur within the 

cell, so the oxygen and nutrient particles must be able to enter the cell, so a high 

suspended solids content or high viscosity hamper access to the cell and decrease the 

process yield. 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 

http://procesosbio.wikispaces.com/


 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

107 

As we have seen in the previous phases, the Ecoparc 2 process waters contain a large 

amount of solids that hinders the WWTP biological process. The WWTP biology has a 

more difficult access to nutrients and dissolved oxygen due to high solids contents in 

the reactor and the high medium viscosity. Therefore, the oxygen and nutrients 

diffusion and solubilization is more complex. 

 

Throughout the study there have been several tests, including different analytical 

methods for each parameter listed in the WWTP state. 

One test was to decide if the analytical trials were made from the collected sample or if 

they should be centrifuged before performing the analysis, to minimise any possible 

interference in the spectrophotometer caused by colour or turbidity. The problem was 

that the exact parameter was not determined. However this observation was important 

for this study. The centrifugation could retain a significant amount of solids so that the 

COD could be minimises in very significant values, a 44.4% average. It proved to be 

such a high value that we considered the feasibility of performing a PW solids 

separation prior to the WWTP. For this, the available and accessible machinery at 

Ecoparc 2 was examined for its possible implementation. 

 

COGERSA, S.A.U. is a Company for Solid Waste Management in Asturias that, since 

the 80s, has has tried to find the most appropriate solution to waste treatment in 

Asturias. 

COGERSA has a PW treatment plant with a process very similar to Ecoparc 2. This 

plant has undergone several extensions due to PW changes and needs, from having a 

treatment capacity of 100 m3/day to 700 m3/day. Figure 3.2 shows the COGERSA PW 

treatment process scheme. 

COGERSA found that PW occasionally contained high amounts of suspended solids 

that were concentrated in reactors and caused a collapse. To prevent this problem in 

2007 they incorporated a physical-chemical treatment to coagulate, precipitate and 

centrifuge the solids ensuring the PW quality to be treated and the installation capacity. 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

108 

Figure 3.2: COGERSA landfill PW treatment process scheme (image author: COGERSA, S.A.U.) 

 

Landfill PW treatment case studies: is a study carried out in France where they 

characterised three different landfill PW’s and determined the reduction of COD, BOD5, 

TKN, SS and metals of each one after subjecting them to cogulation/flocculation, 

membrane reactors and ozonation processes (figures 3.3 – 3.5). 

In all three cases, the treatment with the best reduction results in all measured 

parameters is the treatment with ozone, followed by membrane bioreactors and, finally, 

coagulation/flocculation. 

 

Figure 3.3: Residual percentage in PW 1 (author: S. Baig) 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

109 

 

Figure 3.4: Residual percentage in PW 2 (author: S. Baig)

 

Figure 3.5: Residual percentage in PW 3 (author: S. Baig) 

 

Flocculation treatments with centrifuges tests can be performed by using the 

equipment available at Ecoparc 2, but not separation by membranes or ozone 

treatments. For this reason, IREC (Catalonia Institute for Energy Research) was 

contacted, as they had all the necessary equipments to carry out membrane separation 

tests and to determine the results with commercial membranes. 

 

3.2. Solids separation using available machinery 

A sludge is obtained as a result of anaerobic digestion that goes through a dehydration 

process by a press followed by a centrifuge. The anaerobic digestion area has 3 

centrifuges, 2 of which are operational and 1 is available (figure 3.6). So that one can 

be used for PW solids separation in the case that we get good results after the 

appropriate testing. 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

110 

 

Figure 3.6: Anaerobic digestion area centrifuges 

 

3.2.1. Laboratory scale tests 

To determine the optimum and viable speed and time to which the centrifuge should 

operate, 2 different tests were made according to the procedures detailed in “Phase 3 

tests” of chapter “Analysis and methods”.  

 

- Test 1: to calculate the solids, COD and ammonium decrease at different 

speeds setting centrifugation 20 minutes for each cycle. 

 

- Test 2: to calculate the solids, COD and ammonium decrease at different times 

with the same speed (determined as the best option in test 1). 

 

3.2.1.1. Test 1: Varying speed centrifugation  

Table 3.1 shows the results obtained in test 1 and figure 3.7 presents the same results 

graphically. 

 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

111 

Table 3.1: Solids, COD and ammonium reduction depending on centrifugation speed during 20 minutes centrifugation  

Time (min) Speed (rpm) TS reduction (%) VS reduction (%) COD reduction (%) N-NH4 reduction (%) 

20 400 7.5% 14.0% 1.8% -5.0% 

20 700 10.0% 15.6% 1.8% -2.0% 

20 1000 12.0% 16.8% 3.6% -4.0% 

20 1250 13.4% 20.9% 5.4% -7.0% 

20 1500 14.3% 20.7% 7.1% -4.0% 

20 1750 14.8% 23.3% 8.9% -7.0% 

20 2000 15.7% 25.6% 8.9% -6.0% 

20 2500 16.5% 22.4% 10.7% -5.0% 

20 3000 17.3% 19.1% 14.3% -3.0% 

20 4000 19.4% 26.0% 17.9% -5.0% 

20 5000 18.9% 24.8% 24.1% -9.0% 

20 7000 25.4% 38.8% 25.9% -12.0% 

20 9000 26.3% 43.4% 37.5% -5.0% 

 

 

Figure 3.7: Solids, COD and ammonium reduction depending on centrifugation speed (rpm) during 20 minutes 

centrifugation  

 

The most sensitive parameters are VS and ammonium because they vary in time 

rapidly due to side reactions and equilibrium with liquid phase and air. This is reflected 

in the results obtained in these parameters as fluctuations without a constant tendency 

are observed. However, it is observed that the VS decrease with increasing the 

centrifugation speed, while the ammonium is not affected by the centrifugation, as no 

decrease is seen. The ammonium increase, without direct relation with the 

centrifugation speed, can be due to side reactions, in which the organic nitrogen 

changes its form to ammonium. Regarding the TS and COD decreased, a direct 

relation can be seen with the centrifugation speed, the higher the speed the better the 

results obtained. 

-20% 

-10% 

0% 

10% 

20% 

30% 

40% 

50% 

0 1.000 2.000 3.000 4.000 5.000 6.000 7.000 8.000 9.000 

speed centrifugation (rpm) 

TS reduction VS reduction COD reduction N-NH4 reduction 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

112 

Given that the centrifuges available at Ecoparc 2 can reach up to 3000 rpm, with the 

results obtained we expected a TS and COD decrease of 17 and 14% respectively. 

 

3.2.1.2. Test 2: Varying centrifugation time  

Table 3.2 shows the results obtained in test 2 and figure 3.8 presents the same results 

graphically. 

 

Table 3.2: Solids, COD and ammonium reduction depending on centrifugation time at 9000 rpm  

Time (min) Speed (rpm) TS reduction (%) VS reduction (%) COD reduction (%) N-NH4 reduction (%) 

5 9000 23.5% 40.2% 33.1% 1.3% 

10 9000 25.8% 41.6% 35.6% -3.8% 

15 9000 26.0% 42.4% 37.3% -3.8% 

20 9000 26.3% 43.4% 37.5% -5.0% 

30 9000 29.5% 49.2% 39.8% -2.5% 

45 9000 30.8% 52.8% 43.2% -1.3% 

60 9000 33.3% 54.3% 47.5% -2.5% 

90 9000 34.2% 56.4% 49.2% -6.3% 

 

 

Figure 3.8: Solids, COD and ammonium reduction depending on centrifugation time (minutes) at 9000 rpm  

 

In the same way as in test 1, we did not see a direct relation between ammonium 

decrease and centrifugation time. However, the solids and COD decrease are 

influenced by time, being higher the percentage reduction as the centrifugation time is 

prolonged. However, the only slight difference between 60 and 90 minutes does not 

appear to hjustify lengthening the process.  

-10,0% 

0,0% 

10,0% 

20,0% 

30,0% 

40,0% 

50,0% 

60,0% 

0 10 20 30 40 50 60 70 80 90 100 

time (min) 

TS reduction VS reduction COD reduction N-NH4 reduction 

UNIVERSITAT ROVIRA I VIRGILI 
OPTIMISATION OF WASTEWATER TREATMENT AT ECOPARC 2 
Maria Eloisa Albacete Garcia 
 



 Optimisation of wastewater treatment at Ecoparc 2 

Phase 3. Process wastewater solids separation 

113 

To determine the optimal time at which the process should be done an industrial scale 

test needs to be peformed. 

 

3.2.2. Industrial scale tests 

The Humboldt centrifuge is the one used in the sludge dehydration and the Andritz 

centrifuge is the one that remains on standby and has been used in the test to realise 

the second centrifuge stage. 

Initially, a preliminary test was performed in which the liquid obtained in the Humboldt 